eProcurement System Government of India

Page 1 of 3

4%’: “ (Government eProcurement System Government of India
e
! eProcurement Tender Details
13 Syste m Date : 24-Apr-2025 05:23 PM
& Print
Basic Details
Organisation Chain |Maulana Azad National Urdu University| |Hyderabad-Telangana - MANUU
Tender Reference
Number MANUU/ENGG/2025-26/F370/001
Tender ID 2025_MANUU_857751_1 Withdrawal Allowed Yes
Tender Type Open Tender Form of contract Item Rate
Tender Category Services No. of Covers 2
General Technical No ItemWise Technical No
Evaluation Allowed Evaluation Allowed
. Is Multi Currency Allowed
Payment Mode Offline For BOQ No
Is Multi Currency I
Allowed For Fee No Allow Two Stage Bidding No
Payment Instruments Cover Details, No. Of Covers - 2
[...]
attract a penalty of 0.1% of total contract

value
(iii) Non resolution of complaints which led to With rate 1% per month of delay to be
downtime of plant computed on per day basisup to a
maximum of 10% of total contract value.
(iv) If an employee of the Contractor is found 1st Instance — 0.05% of the contract value
responsible for misconduct/disobedience or has and replacement of resource
misbehaved in any manner or resorted to any 2nd Instance — 0.1% of the contract value
violent behavior etc. with the employees of and replacement of resource
MANUU or other employees of Contractor 3rd Instance onwards — 0.2% of the

contract value and replacement of resource
The I/c Engineering Section can take
further action as deemed fit by competent
authority at University end.

(v) Consumables/spare parts supplied for use Apart from immediate replacement of such
during the contract are not as per specification consumables/spare parts followin
2 persp - pare p g
penalties:

1 Instance — 0.5% of the contract value
2 Instance — 1% of the contract value
3 Instance onwards — 2% of the contract

value
(vi) Permissible downtime of plants, machines and 48 Hours
equipment due to the fault attributable to the
Contractor
(vii) Non-adherence of dress/uniform by the | Instance —~INR 200
Contractor employees or labours or any 2 Instance — INR 500
subcontractors of the Contractor 3 Instance onwards — INR 1000
(viii) Violation of applicable Safety, Health & [n addition to applicable legal penalties,
Environment related guidelines/norms by the following will be applicable
Contractor or its | Instance — 0.5% of the contract value
employees/labours/subcontractors 2 Instance — 1% of the contract value



3 Instance onwards — 2% of the contract

value
(ix) If the employee/manpower of the Contractor is Arranging substitute worker within 2 days
absent or takes leave for more than 2 days failing which, penalty of 0.1 % per day of
without informing or taking prior approval of the contract value of the absent resources
the I/c Engineering Section up to 15 days. Beyond 15 days, penalty of
0.5% per day of the contract value
(x) Test certificate of effluent water In case, every mionth or on demand of /¢
before and after treatment from Engineering Section, Contractor doesn’t
approved lab furnish latest certificate from approved
lab:

1 instance — 1% of the contract value
2 Instance — 2% of the contract value
3 Instance onwards — 3% of the contract

value
(xi) If cumulative penalties reach 10% Termination of contract, if decided by the
of the contract value University.

In the event of “Force Majeure™. as soon as reasonably practicable but not more than 48
(forty eight) hours following the occurrence of such an event, the firm shall notify the University
of the event of Force Majeure stating inter alia the anticipated period of Force Majeure during
which the required services are likely to remain affected and also the measures which the attected
party has taken or proposes to take to alleviate/mitigate the impact of the Force Majeure and to
resume performance of such of its obligations affected.

Note:- “Force Majeure” shall mean any event beyond the control of the Client and Contractor,
which is unavoidable notwithstanding the reasonable care of the party affected, and which could
not have been prevented by exercise of reasonable skill and care and good industry practices and
shall include, without limitation, any natural calamities, strike, unlawful lockout, riot. terrorist act
etc.

10



Additional Terms and Conditions

Compliance with Regulations and Indian Standards:

(A) All works shall be carried out in accordance with relevant regulation, both statutory
and those specified by the Indian Standards related to the works covered by this
specification. In particular, the equipment and installation will comply with the
following:

i) Factories Act.

ii) Indian Electricity Rules.

iii) B.I.S. & other standards as applicable.

iv) Workmen's compensation Act.

v) Statutory norms prescribed by local bodies like GHMC, Central / State Pollution
control boards etc.

(B) Nothing in this specification shall be construed to relieve the successful tenderer of
his responsibility for maintenance of the equipment with all accessories in accordance
with currently applicable statutory regulations and safety codes.

The contractor shall collect samples from inlet and outlet of STP and the same shall be
got tested from the MOEF (or) any NABL accredited laboratories. The test results shall
be submitted to the University immediately for taking further action.

The following parameters shall be maintained for the treated water in accordance with
the BIS standards and testing of water sample shall be done at any of the MOEF (or)
any NABL accredited and same test reports shall be submitted before 10™ day of every
month.

pH value

b)

Total suspended solids

c)

BOD (Biological Oxygen Demand)

d)

COD (Chemical Oxygen Demand)

The contractor shall be responsible for the damages which occur to the equipment
during the operation. In case the contractor fails to rectify the same suitable cost as
decided by the I/c Engineering Section will be recovered from the bills.

The contractor shall employ the required strength of staff with required/suitable
qualifications in all the shifts as per the site requirement.

Minimum No. of persons required per STP to be engaged on duty:

a) INo. Operator (Skilled) (on all shifts ina day) (including Sundays and Holidays)

b) INo. Khalasi (Unskilled) (on all shifts in a day)(including Sundays and Holidays)

Shifts, if any, will be decided at site by I/c Engincering Section and the staff are to be
engaged accordingly. However, it is the responsibility of the contractor to grant
weekly-off to his staff by making alternate arrangements as per admissibility and
Labour Regulation Act.

The contractor shall make minimum fair wages to the staff as per prevailing labour
laws. The wages shall be paid through bank account and same details are submitted to
the office every completed three months for quarterly bill preparation and payment.

In case of any accident during the operation of the STP plant leading to injuries to
human beings or loss of life, the contractor shall be fully responsible for settling all
claims and indemnify the department against any claim arising out of such accidents.

11




10

No advance payment shall be made. However, quarterly payment or at such higher
interval as desired by the contractor can be made within 15 days of the succeeding
month after submission of the bill by the contractor subject to satisfactory maintenance
of the Plant and wage payment including social security benefits such as EPF and ESL.

The contractor shall pay minimum wages as per the latest minimum wages order from
Ministry of Labour and Employment, Gol.

12

The contractor and/ or his representative labour should not remove/ disturb / dislocate
the existing installation and its parts from its locations until and unless it is authorized
by the I/c Engineering Section. The entire installation should be intact at any time of
inspection and as handed over to him at the time of initial taking over of its
maintenance and operation. Care should be taken not to damage by improper handling
etc. The contractor shall be responsible for any damage or theft and shall have to make
good to its original shape and description as and when damage/theft etc., takes place/is
noticed.

Preventive maintenance is the responsibility of the contractor.

All T & P required for day-to-day maintenance works and cleaning shall be provided
by the contractor. No extra payment shall be made on this account.

Immediately after award of work. the contractor shall submit a list of persons to be
employed on the job, along with relevant certificate of trade & experience, wireman
licence, ESI & EPF and also arrange to issue identity cards to such persons engaged on
the job, the whole process, carried out to the entire satisfaction of the Engineer-in-
charge of his designate. The staff shall invariably display the identity card on his
pocket when on duty.

16

Water and Electricity for operation/repairs of the STP plant will be arranged by the
department at free of cost.

All the dismantled materials shall be returned to the University.

18

The rate quoted shall be inclusive of leveries and mobile and conveyance charges to
deployed staff and inclusive of GST and all other statutory taxes. Labour Welfare
CESS@1%will be deducted at source from the contractor’s bills.

12




Schedule of Requirements

List of Equipment to be operated and maintained

(D At 100KLD MBBR Type Sewerage Treatment Plant in MANUU Campus
a) SS - Bar screen 1 No
b) Raw sewage transfer pump sets 2 Nos
c) Sludge Recirculation Pump sets 2 rNos
d)  [Filter feed pump sets 2 Nos
e)  Screw Pump sets 2 Nos
f) IAir Blower 2 Nos
g)  [Pressurized sand filter | No
h)  |Activated carbon filter 1 No
i) Dosing Pumps 2 Nos
1) Filter Press 1 No
MBRBR media, Pressure gauges, Flow meters,
Sensors, Control Panels, Electrical panels,
k)  [Valves, drainages, piping, all chambers, all LS
tanks, connections, etc complete as available
at site
(I1) At 100KLD Electrolyte Type Sewerage Treatment Plant in MANUU Campus
a) Raw Sewerage Transfer Pumps 2 Nos
b)  [Sludge Transfer Pumps I No
¢)  IBackwash Pump I No
d)  [Filter Feed Pumps 2 Nos -
e) [Treated water transfer pumps 2 Nos
) Pressurized sand filter I No
g)  [|Activated carbon filter I No
h) Dosing Pumps 2 Nos
Pressure gauges, Flow meters, Sensors, IS
) Control Panels, Electrical panels, Valves,

drainages, piping, all chambers, all tanks,
connections etc complete as available at site




(IIT) Scope of work includes:-

1 Cleaning of sewage collection sump daily including cleaning of bars in the screen
chambers daily.

2 Checking of Settling tank, filter chambers daily and disposing the settled mud to the
sludge beds completely.

3 Keeping the premises clean including site cleaning up to 10 feet from outer periphery of]
the site.

4 Topping-up of Air blowers with EP-90/SAE-90 engine oil, as required or every three
months whichever is early.

5 Providing the required chemicals and consumables like Sodium Hypo Chloride, Alum.
Bio-media, etc. to be available all the times at the site during the contract period.

6 Lifting and disposal of accumulated sewage sludge from the raw sewage collection
chamber if needed. Deployment of Septic tank cleaning vehicles if required.

7 The Pumps, starters and all electrical panels at STP Plants including all related pumps |
are required to be in functional condition round the clock. All the routinely operated
switches & controls for plant room will be operated as per Standard Operational
Procedures and instructions issued by I/c Engineering Section.

8 The contractor shall procure items/spares of the plant which is damaged or non
functional during operation and maintenance without alternate arrangements at his own
costs. Nothing extra shall be paid on this ground.

9 Log-Books, Register of test results etc. shall be maintained by the agency and the
registers shall be got signed by the Supervisor/Operator/Site in-charge every day.

10 Operators (Skilled) having minimum 10th qualification with relevant experience shall
be posted in each shift of 8 hours duty in each plant room.

11 A supervisor (Highly Skilled) has to be available in the general shift from 10.00 AM to
5.00 PM.

12 The contractor should be liasoning with I/c Engineering Section for daily water
purification status at STP Plants.

13 The contractor shall follow all safety measurements as required.

14 The contractor shall follow all laws. Rules, Regulations as are in force under labour
laws.

15 The contractor’s supervisor and operator will receive instructions from l/c Engineering
Section during contract period in day to day operations. The I/c Engineering Section
will be final authority on all matters pertaining to the technical equipment involved.

16 The University reserves the right to terminate the contract as per the regulations laid
down.

1 The equipment /accessories will be handed over in working condition to the contractor
ind the same will be handed over back to the University in working condition at the end
of the contract.

18 [n case of any breakdown, the contractor needs to report the matter immediately to the

[/c Engineering Section and take immediate action for earliest repairs/revocation of the
plant. The plant should be in fully functioning condition at all times, failing which the

[/c Engineering section may evoke penalty as mentioned in this document

14



(IV) Drawings

saup cammon ||
IR

eicven ! ‘I‘

“‘J;)J: TR

Ty

PO e s ook
=

N 3 & B N

Figure 1:- 100KLD Electrolyte type Sewerage treatment plant in MANUU Campus,
Gachibowli, Hyderabad

| B @
@ ARLDE - - ARLDE,. |m‘ PANEL
A D ! . EP)
r—-»@:nh !\ ] B, " 1;
; 4 = YU | % %
1 Lo (T vme— i -
1 4 B %]

‘ 71 - AmizE =i i

I i an € . P -

| 1 | \ + + ot i

__|-—7.: ESLEE et eack sy -

ey - |

T ! | . « B |

4 ; - é b1 e i e |

| wjfztv_:z;zz._m*;'i'_v -

-

Figure 2:- 100KLD MBBR type Sewerage treatment plant in MANUU Campus,
Gachibowli, Hyderabad

15



Annexure-I
DECLARATION of NON-BLACKLISTING

I/we undertake and confirm that our firm/partnership firm has not been
blacklisted by any state/Central Departments/PSUs/Autonomous bodies during the last 7
years of its operations. Further that, if such information comes 0 the notice of the
department then I/we shall be debarred for bidding in MANUU in future forever. Also, if
such information comes to the notice of department on any day before date of start of
work, the Engineer-in-charge shall be free to cancel the contract and to forfeit the entire
amount of Earnest Money Deposit/Performance Guarantee (Scanned copy of this
notarized affidavit to be uploaded at the time of submission of bid)

NOTE: Affidavit to be furnished on a “Non-J udicial® stamp paper worth Rs.100/-

Signature of Bidder(s) or an authorized
Officer of the firm with stamp

Signature of Notary with seal

16



Annexure-11

No. MANUU/ Date:

CONTRACT AGREEMENT
THIS AGREEMENT is made 0n .......ocoooeeereee between the Registrar on behalf of
MANUU, Hyderabad (hereinafter referred to as “Client” which expression unless

excluded or repugnant to the context be deemed to include his successors and assigns).
and whose place of office is at Telecom Nagar, Gachibowli, Hyderabad — 500032.

AND
IS, vvememrensasemsssessananensonnnsirs having its registered office
B oo sre i S S R w an s (hereinafter referred to as ~the Contractor™) which

expression shall unless excluded by or repugnant to the context be deemed to include his
successors, heirs, executors, administrators, representatives and assigns) of the other part
for Operation and Comprehensive Maintenance Contract of one (01) MBBR type
100KLD Sewerage treatment plant and one (01) Electrolyte type 100KLD Sewerage
treatment plant, MANUU Campus, Gachibowli, Hyderabad for period of one year

NOW THIS AGREEMENT WITNESSTH as follows:

WHEREAS the Client invited bids through e-tender. vide e-tender
B0 o i £ S S by oo g SR S W s wmn SRS S G merrmnon s 365 for
Operation and Comprehensive Maintenance Contract of one (01) MBBR type 100KLD
Sewerage treatment plant and one (01) Electrolyte type 100KLD Sewerage treatment
plant, MANUU Campus, Gachibowli, Hyderabad for period of one year.

AND WHEREAS the Contractor submitted his bid online through e-procurement (CPPP)
in accordance with the procedure mentioned along with the bid documents and
represented therein that it fulfils all the requirements and has resources and competence
to provide the requisite services to the Client

AND WHEREAS the Client has selected M/S ..ooooooiiiimvme as the
successful bidder (“the Contractor”™) pursuant to the bidding process. awarded the Letter
of Acceptance (LOA) NO. ..coovmvmiisirmmasiuimmeimmmons sinnasstesi e to the Contractor
R m— for a total estimated sum of Rs. ... /-
[RUDEES . covvussmmsnnnns i ss Only] for a contract period of one year.